newline | TRULIFT Assembly

Parts List

&
%lj /& % @

D. 1pc E.M6 wrench F.M8x10 8pcs  G.M8 8pcs

1pc
- g
H. 4pcs I.4pcs J.M8x16 6pcs K. M8 6pc

Instructions

[ B e
| L 112, Red light

Put the plug H ;I;f}lleiazis the
in the socket. ‘ :

| Push the button
to adjust angle.

K92ARANN—-N1T 3/R 2017/0R /14

o M4x16 8pcs N M6x20 bpes @ M8x20 6p

RN
N M5x25 8pes M6x55 6bpes N M8x55 6p

M. Washers N. Space

@ M5x8pcs  (3) 1/4" x6pes M8x6pcs @ 12pc

RONARANN_N1 A /2 2017 /AR /14



Add spacers |
if necessary. ‘

\ Add extension
J g//CD brackets if ‘

\-E\~ g\(:> necessary.

RAPARANN—N1 KR/R 2017 /0K /14

When the remote control can not operate:
Jab the button with sharp object
until the red light flash.

While red light flashing,
press the button on the
remote control, and then
the setup is done

RQ2ARANN—_N1 7/R 2017 /nR /14

After installing the
screen, fasten the
holder with Phillips
screwdriver.

eaNADANN N1 A /R IN1T7 /AR /1A

Push the button

o~
!/‘ to adjust height

l 4%@7 and angle
) if necessary.

cAnADANN N1 R/ 2017 /AR /14



